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MILLINSPECTION CERTIFICATE
| 200042504 EN10204 TYPE 3.1 -1991

HYUNDAI

EA-2F

(ULSAN PLANT)

SISOl ADF A AL
HYUNDAI HYSCO

KB M AILZ 265 | 683-040

: #265 YUMPO-DONG, BUK-KU, ULSAN,KOREA

*18:0rift Tost B BAY

2w oA TEL:82-52-280~014, FAX:82-52-287-8916
COMMODITY © tH.F.W. STEEL PIPE CUSTOMER - DHSEYA HEANSL HBA AET BRE 28-6¥1X 137-904
HEB5 A {SEQUL OFFICE) | 28-6, JAMWON-DONG,
SPECIFICATION * API 5L X42 PSL1/API 5L8 PSL1/ASTM A538/ASME SA538 " SEOCHO-KU, SEOUL 137-904, KOREA
! TEL:82-2-2112~9114, FAX:82-2-775-7095
RIZ Al TENSILE TEST PLETICN " EA?TM 1%37 csoﬁ%%
SRUAIE (Gage Length : 2 INCH) CHEMICAL COMPOSITION
ag HYDRO- (e TEST
TYPE R sz STATIC IS
oF DIMENSION QUAN B TEST PIAT 2 HARD - oror 4
PpE | S "T"’_‘”' x woi ity |WEIGHT HUE | guye | TENSLE o o] oun | 2R | wxe | 2wy | e
END DIA x THICK x LENGTH) HEATNO. | “yjgp | STRENGTH | & clsifim|r|s]|oa|nm|c|mlv|nlmwles Al |cea| NESS | agsor- | MR | weianT | 0P | A
STRENGTH *g BED AREA | OFZINC | TEST
U T ENERGY COAT
PSI | %5 B 1w
1 w2 %3 ®a | (pcs) | (ka) ) Mpa/Ps % | %8 X100 1000 100 x10000 | x1000 | HV | JOULE * o/ |gs| *S
EB BE | NB 20" X 0.250" X 42.000" 47 | 47633 | 960 | G | co3i611 314 | 462 | 495 | 41 6] 1 f7mluls ]2t TR | TR
45,500 | 65.800 } 72,500 A B . < T B -
B BE | NB 20" X 0.375" X 42.000" 18 | 26,906 1,420 G | coz17s1 329 | 465 | 499 | 40 161 |76 21 SCHETE
48,300 } 68,800 | 72,500 -
53 179223 |1,420] G | coz17s2 319 | 487 | 515 | 42 w1 j7elielsf2l 1} TR{TR| TR
48,000 § 71,100 | 75.300° - et s
EBBE | N8 20" X 0.500" X 42.000" 51 |101,274]1,900) G | co2i7se 312 | 460 | 482 | 42 17l {mmtwels ]2l TR|TR| TR
45.500 | 66,800 | #6,700
€B BE | NB 24" X 0.250" X 42.000" 31 | 37810 800 | G | sQ02264 324 | 489 | 514 | 41 151 fes| 7 ja)2l1]|1 TRITR| TR
: 48,900 § 71,100 | 73,900
€8 BE|'NB 24" X 0.500" X 42.000" 21 150291 {1,580 G | SQ02680 311 | 472 | 507 | 42 1wlatmjajalal]r] TRITR| TR
45.500 | 58,200 | 73,000
1 2,395 |1,580] G | 5Q02682 331 | 470 | 502 | 43 Bt j79lsle|alt|q TR TR| TR
HEAT VISUAL & FLATTENING, BEND R-FLATTENING FLARING NONDESTRUCTIVE TEST
*10 = 5 . o
TREATMENT | * 11 ivengion Test | *12 GoiDED Boie Test | *18 Test 14 TEST %15 g »16 RM.T %17  CRUSHTEST | %18 ORIFT TEST | %19 FLANGE TEST
GOOD GOOD GOOD ] GOOD GOOD
NOTE 1 %1 Type of pipe End #8 2 NB:Noriminal Bore 289, OD:Oulside lamster _ *3 Unit @R Mimm, Finch) ¥ 2 Unit &SI (MMeter, Freet, Linchy
EB:ERW Black E_"d RB:SAW Black TC:Thread Coupling *5 G:GOOD : %6 L:Longitudinal -1 28, TiTransverse HER S %7 B:Base Metal 2T, W:Weld Part 8%
EAERW Anmealing RGISAW Galvanizing | RG:Roll Grooving %8 H:Heat{Ladle) Analysis 2ot &, P:Product Analysig ﬁigzq WP:Weld Product Analysis B3 ¥ &% %9 CEQ=C+Mn/6+(Ni+Cu)/15+(Cr+Mo+V)/5 EItEA S
EGIERW Galvanizing RS:SAW Sprial VG:Victaulic Grooving 1 2 . . ) BB/ /SUAY
EC'ERW Black Thread PEPaEd BC Piain End + Coupled O:Heat Treatment S X 2! ) %11 Visual & Diemension Test 80 % X2 A 12 Flattening/Bend/Guided Bend Test B/ E/Z
ED!ERW Galvanizing Thread BE:Bevel End PB.Plain End + Bevel End |® 13:Reverse Flattening Test E A | : { ¥ 14 Flaring Test 2 ®AIY %15 Nondestructive Test Y IF2 24 A
EN:ERW Galvanizing Scafloiding TE:Thread End B0:Bell End * 16:Residual Magnetism Test TR ZAIR W17: Crush Tast §2M)§

‘_‘*19 FlangaTestiE!IlN&!

NOTE 2 » SPEC YEAR - APi 2008/ASTM 2007/ASME 2004
* NACE MR 0175

SURVEYOR

= HES 2 naon ﬁaszii"séﬁuu
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTE!
«EEABHLAN BIIS FRBTY ABA RN 8

{ IN'ACCORDANCE WITH THE PRESCRIBED SPECIFICATION AND ORDER
B R4w suom éMé%H HBEIA ARA HEZ FOIAUF O 5 YLD
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DATE OF ISSUE. 1 2010-05-24 ILLINSPECTION CERTIF iCATE HYUNDA! HYSCO
Horons ‘ M E A 2ALBE SV =T AT 2658 K] 683-040
CONTRACT(P/O) NO. : TBA 200042504 EN10204 TYPE 3.1 ~1881 : (ULSAN PLANT)  : #265 YUMPO-DONG, BUK-KU, ULSAN,KOREA
P : R I S ’ TEL:82-52~280~014, FAX:82-52-287-8916
COMMODITY : H.F.W. STEEL PIPE cUsToMgR ' BIHSEAM S HBARA HEBA HED RAS 28-6¥1X 137-904
HER , ‘ (SEQUL OFFICE) . 28-8, JAMWON-DONG,
: " SEOCHO-KU, SEOUL 137-804, KOREA
: PSL1/ASTM A53B8/ASM 38 ; ’
SPEQlF!CATION AP| 5L X42 PSL1/API 5.8 PSLI/A! /ASME SAS TELI92-2-2112-8114, PAX:80- 2-775.7005
21 3AI8 TENSILE TEST segwx) " 52 TMTQEST c%?#r%é
SRAY {Gage Length : 2 INCH) CHEMICAL COMPOSITION
2% HYDRO- (v TEST
E LY STATIC Ag
TYhe DIMENSION Qth g TEST %ﬁgé g HARD | a4 _ ohet o
AY x TN x 20| WEIGHT RyHs . '3
PIPE ~-TITY Sm2s o [k gy e 28 | Rem-
ENp | (OUTDIA x THICK x LENGTH) HEATNO. | “yigp |STRENGTH | & clsifmipris|culm|cim|v|n]m]es Al |cea| NESS | apsor- | OE | wegt | “op |
STRENGTH %9 BED | Srofy | OFZINC| TEST
*7 1 *T gL ENERGY COAT
B8 | w
PSI | %5 .
1 | »2 %3 »4 (Pes) | (ka) x5 Mpa/Ps! % | m8 x 100 x1000 %100 x10000 | %1000 [ HV | JOULE % afm »I:s_s %5
48,300 | 86.200 | 72,500
TOTAL —~ 222 | 345532
- :
HEAT VISUAL & FLATTENING, BEND, R-FLATTENING FLARING " NONDESTRUCTIVE TEST -
*10 TREATMENT =11 DIMENSION TEST *12 GUIDED BEND TEST *13 TEST *14 TEST *15 wn *16 RM.T *17 CRUSH TEST *18 DRIFT TEST | %19 FLANGE TEST
GOOD GOOD GOOD GOOD GOOD
NOTE | %1 Type of pipe End & & %2 NB:Noriminal Bore £8 3, OD:Outside Diameter *3 Unit &S (M:mm, 1inchy *4 Unit &5 (M:Meter, F:Feet, i:inch)
EB:ERW Black End RB:SAW Black TC:Thread Coupling »*5 G:GOOD *6 LiLongitudinal &1 #8, T:Transverse RS} *7 B:Base Metal 2T %, W:Weld Part 8%
EZEEZ‘:VAG';TVW}'{O ggﬁm g:{v?mzmo 32’30'; G"IOO(;‘W ‘ %8 H:Hoat(Ladle) Analysis & © ™41, P:Product Analysis i B ™ &, WP:Wald Product Analysk S ¥ B EmA %9 CEQ=C+Mn/B+(Ni+Cu)/15+(CrMo+V)/5 BB AR
4 anizing ¢ rial Victaulic Grooving N i~
EC:ERW Black Thread PE:Plain £nd PC:Plain End + Coupled | 0.+ eat Treatment 22| - * 11 Visual & Diemension Test R0t & 21+ * 12 Fattening/Bend/Guided Bend Test 2 &/WS/ZBNE
ED:ERW Galvanizing 1hread BE:Bevel End PB:Plain End + Bevel End |* !3:Reverse Flattening Test I} Al ! : * 14 Flaring Test S ® AN %15 Nondestructive Test HI 221 Ab
EN:ERW Galvanizing Scatfolding TE:Thread €nd BD:Bell End * 16:Residual Magnetism Test TMTR AR *17: Crush Test @E’Ng *18:0rift Test HWAIY *19:Flange Test M XAIY
NOTE 2 » SPEC YEAR - APl 2008/ABTM 2007/ASME 5004 R . . T
« NACE MR 0175 RS PR I ’.‘;’[ ) SR R ARSI PEAA S P
= gEE B AN vaﬂzat sewua. - 4 e Lo Q)..?{: m
WE HEREBY CERTIFY THAT MATERIAL DESCRIBED HEREIN HAS BEEN ACCEPTED TN AGGORDANGE WITH THE PRESCR!BED SPECIFICATION AND ORDER
R ANBANN OB FABZ ABA DHEN BRI WA S e, guszu HBIN AN HEZ HOIUE S84 = ASUCE
SURVEYOR INSPECTION MANAGER

HYS - B301 - 631 -1 - QLT ‘ HYUNDAI- HYSCO » A4(210%297)




